SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 66C / 20MHz+20MHz

QPSK

Highest Channel / 1RB0O and 1RB99

Highest Channel / 1RB99 and 1RBO
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purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 967.76362 MHz -47.01 dBm -34.01 dB 30,000 MHz 1,000 GHz 1.000 MHz 963.27586 MHz -47.05 dBm -34.05 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.62076 GHz -47.34 dBm -34.34 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.60677 GHz -47.24 dBm -34.24 di
1.765 GHz 3,000 GHz 1.000 MHz 1.79196 GHz -36.42 dBm -23,42 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.03971 GHz -46.,00 dBm -33.00 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93892 GHz -41.97 dBm -28.97 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91842 GHz -42,07 dBm -29.07 db
9.000 GHz 13.000 GHz 1.000 MHz 10.60955 GHz -41.22 dBm -28.22 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.64604 GHz -41,17 dBm -28.17 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.83247 GHz 4 dBm -25.84 db 13.000 GHz 18,000 GHz 1.000 MHz 15.80372 GHz 8 dém -25.78 d&
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ssamonias. FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 71

Peak-to-Average Ratio

Mode LTE Band 71 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.87 5.77 6.41 PASS
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 71 / 20MHz / QPSK LTE Band 71/ 20MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Spectrum | (=) Spectrum | (=)
Ref Level 30.00 cbm  Offset L1, 10 db Ref Level 30.00 cbm  Offset L1, 10 db
o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 MHz
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CF 680.5 MHz Mean Pwr + 20.00 dB CF 680.5 MHz ‘ Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
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Mean | Peak | crest | 10% | 105 0.1% | 0.019% |
Trace 1 [ 18.53 dem 2595 dem 7.43 d8 3.01d8 5.13 d8 5.41 d8 7.16 d8
———
] W we

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number 1 A2-2 of 27



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

26dB Bandwidth

Mode LTE Band 71 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 492 | 485 | 975 | 975 | 14.15  14.39 | 18.74 | 18.98

Mode LTE Band 71 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM - |64QAM| - |64QAM| - |64QAM| - |64QAM - |64QAM| -
Middle CH - - - - 4.88 - 9.77 - | 14.33 - 1906 | -

TEL : 886-3-327-3456 Page Number 1 A2-3 of 27
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 71

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.62 dBm) ™M1[1] 13.94 dBm)
681.16900 MHz 679.21100 MHZ,
= nde 26.00 dB)| @ T ndB 26.00 dB|
g S e PN N B 4.915000000 MHz| 0d J. AL BB e 4.845000000 MHZ|
7 Q factor 138.6) ! Q factor 140.2
od / 0 d +
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-10 df -10 d T
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. —~— R
-30 iy =
e "l Y S Ay
40 df -40 d
50 df 50 d
&nd 60 d
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 681.169 MHz 14.62 dBm nd@ down 4.915 MHz M1 679.211 MHz 13.94 dBm nd@ down 4,845 MHZ
T1 1 678.022 MHz -11.41 dbm nd8 26.00 dB T1 L 676,062 MHz -11.76 dm nd8 26.00 dB
T2 1 682.938 MHz -11.41 dBm Q factor 138.6 T2 1 6B2.908 MHz -11.74 d8m Q factor 140.2
L I 4 - [S JL 4 -
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.27 dBm) ™M1[1] 15.99 dBm)
o 679.2210 MHz 6801400 MHz
= X . ndB 26.00 dB @ X ndB 26.00 dB
04 A A ey 9.750000000 MHZ, 104 AR e A T e ALY 9.750000000 MHZ|
Q factor 69.7) 7 Q factor \\ 69.8
i i I
a o 7 \
-1 d 10 di 4 .
204 20d ;
-~ / L
o Al p S - . . §
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 679.231 MHz 16.27 dam nd8 down 9.75 MHz ML B0, 14 MHz 15.39 dam nd8 down 9.75 WHz
T1 1 675.565 MHz -9.79 dBm nd8 26.00 B T1 L 675,565 MHz -10.59 dBm nd8 26.00 dB
T2 1 685.315 MHz -9.47 dBm Q factor 69.7 T2 1 6BS.335 MHz -10.70 d8m Q factor 69.8
L I 4 - [S JL 4 -
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FAX . 886-3-328-4978

Page Number

1 A2-4 of 27




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30dE SWT  126ps @ VBW 1MHz Moede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.17 dBm) ™M1[1] 13.50 dBm)
o 682.7180 MHz 677.7130 MHz
= V/Y\m\B 26.00 dB @ ndB 26.00 dB
. | P B 14.145000000 MHZ| " A P e o P o P 14.386000000 MHZ|
1 / Q factor 8.3 0 r Qe "V 471
od ! 0d L
Tl
) } Y b
-10 df -10 + 2
i H T
204 20d f’ N
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. —— et A SR N
VALl = T
40 df
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 682.718 MHz 16.17 dBm nd@ down 14.146 MH2 M1 677.713 MHz 13.50 dBm nd@ down 14,386 MHZ
T1 1 673.387 MHz -9.16 dBm nd8 26.00 dB T1 L 673.397 MHz -12.54 dBm nd8 26,00 d8
T2 1 687.543 MHz -8.44 dam qQ factor 48.3 T2 1 587,783 MHz -12.70 dam qQ factor 47.1
L I 4 [S JL 4 -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 1,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] ™M1[1] 12.75 dBm)
K 675.7450 MHz
= T ndB 26.00 dB @ 26.00 dB
- n LA . VB A 18.741000000 MHZ| 0d - N 18.981000000 MHz|
| T Q factor \ 36.4) f v 35.6)
od i 0d |
10 df f !![ 10 d i"r‘
20 d = l.,\_ 20 J'
At M / VA e .
PR v N ; . v rdpn
S S i it s
40 df
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 681.939 MHz 14.50 dBm nd@ down 18.741 MH2 M1 1 675.745 MHz 12.75 dBm nd@ down 18,981 MHZ
T1 1 671148 MHz -11.60 dam nd8 26.00 dB T1 L 671189 MHz -12.28 dbm nd8 26,00 d8
T2 1 689.891 MHz -11.54 dam qQ factor 36.4 T2 1 590,17 MHz -13.22 dam qQ factor 35.6
L I 4 - [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 71

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.72 dBm) ™M1[1] .65 dBm|
680.54000 MHz 678.0620 MHz
20 20
AN nd 26.00 dB nd 26.00 dB
. .. " By 4.875000000 MHZ P — B e 9.770000000 MHZ]
W ’( T rrag oy 139.6 0 7 = @ factor \ 69.4)
04 ‘ 04 J !
/
\
10 d + -10 d ',Jl o
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204 20d / \
\ / \
\
a0 30
r . ey — ~F 7]
ff\_vﬂ_;.— P Lo “u.,\ A v Y .
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 5B0.54 MHz 11.72 dam nd8 down 4.875 MHz ML 67E.062 MHZ 13.65 dam nd8 down 9.77 Wz
T1 1 678.072 MHz 14,64 dBm nd8 26.00 dB T1 L 675.625 MHz -12.81 dbm nd8 26,00 d8
T2 1 682.948 MHz -14.05 ddm Q factor 139.6 T2 1 6BS.395 MHz -12.81 dém Q factor 69.4
L I 4 - [S JL -

J

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum

s vectrum &
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.85 dBm) ™M1[1] 11.66 dBm)
678.7620 MHz 677.9030 MHz
= W1 nd 26.00 dB @ nd 26.00 dB
10d A B o 14.326000000 MHZ, 0d Buw 19.061000000 MHz
7 9 YT fhtor Y v‘m! V7.4 PR LT il R Y as.p
/
od T 0 ‘J
2l 1o / |
10 df = L 10 d F 2
! 1 ] ¥
20d | 20d y
i \
4 / L
e Y g ~30 dBm ey e A
Aed N N i)
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 678.762 MHz 12.85 dBm nd@ down 14.326 MH2 M1 677.903 MHz 11.66 dBm nd@ down 19.061 MHZ
T1 1 673.277 MHz -13.34 dBm nd8 26,00 dB T1 L 670,91 MHz ~14.14 dBm nd8 26,00 d8
T2 1 687.603 MHz -13.34 dam qQ factor 47.4 T2 1 689.971 MHZ -13.98 dam qQ factor 35.6
L I 4 - [S JL -

J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

Occupied Bandwidth

Mode LTE Band 71 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 449 | 449 | 911 | 899 | 13.40  13.46 | 17.90 | 17.94

Mode LTE Band 71 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM| - |64QAM| - |64QAM| - 64QAM - |64QAM - |64QAM| -
Middle CH - - - - 4.48 - 8.99 - | 1337 - | 17.86

TEL : 886-3-327-3456 Page Number 1 A2-7 of 27

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 71

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 5.99 dBm)| ™M1[1]
- . 680.63000 MHZ - 678
Occ B 4.485514486 MHz M1 Occ B 4.485514486 MHZ
104 by el Vo e ] 104 TL, Penmaieen| 0 e o X
i / \
0 di 0 d +
.f \‘ \‘
/ / )
-10 \ -10 df 7 T
{
204 ¥ 20d g )
o P ] x
. A Pe 0 s
30— / - A .
A vl [ RVAVANAY P
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 580.63 MHz 15.39 dam ML 67E.942 MHZ 12,58 dam
T1 1 678.25225 MHz 9.30 dBm Oce Bw 4,485514456 MHz T1 L 678.25225 MHz 8.51 dBm Oce Bw 4.485514486 MHz
T2 1 682.73776 MHz 9.68 dam T2 1 682.73776 MHz 8.56 dam
L I 4 [S JL 4 -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

rum | [ ectrum ) =
Ref Level 30.00 dém Offset 11,10 di & RBW 300 kHz RefLevel 20,00 dém Offset 11.10 dé & RBW 300 kHz
jo Att 30dB  SWT 12.6 ps & VBW 1 MHz Mode Auto FFT b Att 30 de SWT 12,6 pz & VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
MI[1] 5.81 dbm)| MI[1] 15.18 dBm
. ) 681.0590 Mriz . _ 6706620 Mriz
9.110889111 MHz| ¥ =5: 1) £.991008991 MHz|
A A Al ? N 2
10 df ; t 10 d - ¥
] 7
od L 0d / \
[ l s / .
-10 df I"J T -10 {
20 d L 20 di f‘
Y, Vorav ~ Al L
AALPR .
-40 d -40 de
-50 df -50 df
-6 df -60 df
CF 680.5 MHz 1001 pts Egan 20.0 MHz CF 680.5 MHz 1001 pts FEGH 20.0 MHz
Marker Marker
oo | ot | Tre valuo value unetion anction Resu vpe | Rof | Tre value yvaluo unetion anction Resu
T Ref | Tr X Il Y- Il Functi Functis Result s Ref | Tr X l Y- Il Functi Functis Result
M1 1 681.059 MHz 15.81 dBm M1 1 678.682 MHz2 15.18 dBm
Tl 1 675.9645 MHz 10.65 dBm COcc Bw 9.110885111 MHz T1 1 676.0045 MHz B8.98 dBm COcc Bw £8.991008991 MHz
T2 1 685.0754 MHz 10.99 dBm T2 1 684.9955 MHz 9.38 dém
L JL J - L JL J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

= =
v v
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 0dE SWT  126ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.01 dBm) ™M1[1] 13.07 dBm)
685.4750 MHz 684.0060 MHz
= , 13396605397 MHz @ 13.456543457 MHz
A ) o o
10d by LA v ,‘ 10 4 r i - Y
‘ ]
od | od |
| | |
10 df -10 o
20 d 20 d /
. -, Pt ™, . J [NRW . pa
40 df
50 d -50 di
-60 d 60 d
CF 680.5 MHz 1001 pts Span 90.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 585,475 MHz 14,01 dBm ML 584,006 MHZ 13.87 dem
TL 1 573.8167 MHz 9.46 dBm Oce Bw 13.396603397 MHz T1 L £73.7867 MHz 8.69 dBm Oce Bw 13.456543457 MHz
T2 1 687.2133 MHz 10.65 dBm T2 1 587.2433 MHz 7.54 dam
L I 4 [S JL 4 -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 1,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.79 dBm) 13.26 dBm)
- 677.7430 MHz - 682.4180 MHz
i Occ B 17.902097902 MHz ™ 17.942057942 MHz
1 adn T pnp n r
10d s R 10 d P = ooy T
[ ]
\
o d I 0 di |
/ / |
-10 df T -10 d
i 7 §
L / 1
204 20d N
I e,
" ., - LA e
i = vl A
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 677.743 MHz 12.79 dam ML L 582,418 MHz 13.26 dam
T1 1 671.548 MHz 8.79 dBm Oce Bw 17.902087302 MHz T1 L 671.549 MHz 7.35 dm Oce Bw 17.942057942 MHZ
T2 1 689,451 MHz 9.98 dam T2 1 589.491 MHZ 8.26 dam
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 71

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

o o
(¥ [¥
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.47 dBm) ™M1[1] 14.14 dBm)
- 681.30900 MHz - 679.9210 MHz
c B 4.475524476 MHz x Occ B £.991008991 MHZ
- | A ~ N 2
104 SR S S | SUAS 104 beore, YA v -
! T / 4
04 / \ 04 | \
/ \ |
-10 df 4 -10 d
, a u
204 / v 20d T
/ | e A \
-30 Yy T =38 = ER i
Gl s it i Vs 40 d
50 df 50 d
60 d -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 581.389 MHz 12.47 dam ML 579.921 MHz 14,14 dBm
T1 1 678.26224 MHz 7.41 dBm Oce Bw 4,475524476 MHz T1 L 675.9845 MHz 7.63 dm Oce Bw £.991008991 MHz
T2 1 682.73776 MHz 6.83 dam T2 1 584.9755 MHz 7.81 dam
L I 4 [S JL -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
12.74 dBm) ™M1[1] 11.19 dBm)
- 684.7260 MHz - 684.7760 MHz
13.966635367 MHz Opg Bre 17.862137862 MHz
di 1) ey A \ d 1 12
0 ? 7 T At : 10 \f,\\ AT A A A ﬂ]
od 0 d
[ \
{ \
-tod L L -10d
1 f |
4 \
204 1 T 20d
/ J La
-30 _ LN P
- e ! ’ i T
SV ™ A
-40 ds
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 584.725 MHz 12,74 dBm ML L 5B4.776 MHZ 11.19 dam
T1 1 573.8467 MHz 6.86 dBm Oce Bw 13.366633367 MHz T1 L 671,548 MHz 7.24 dBm Oce Bw 17.882137862 MHZ
T2 1 687.2133 MHz 6.91 dam T2 1 589.4111 MHz 6.76 dam
L I 4 - [S JL -
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SPORTON LAB.
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Report No. : FG082512A

Conducted Band Edge

LTE Band 71 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

=)

Ref Level 30.00 dBm  Offset 11.10 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
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50 -60 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts StE 709.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

652.000 MHz 662,900 MHz 100,000 kHz 66289456 MHz -32,52 dém -19.52 de 6932.000 MHz /98.000 MHz 100.000 kHz 697.68781 MHz 20.32 dBm -9.68 d&

662.900 MHz £63.000 MHz 50.000 kHz 562.99845 MHz -23.22 dBm -10.22 dB 698,000 MHz 633,100 MHz 50,000 kHz £93,00005 MHz -22.09 dBm -9.00 d8

£63.000 MHz 668,000 MHz 100.000 kHz 663.36214 MHz 19.56 dém -10.34 dB £98.100 MHz 705,000 MHz 100.000 kHz £98. 10544 MHz -33.39 dBm -20.39 db

S
il ] L] I | i
Date 021 10:1B:36

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

17.JAN.2021 10:18

pectru u%,:' Spectrum

Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr

Limit §heck PAES | SPURIGHE GHEEKABS PABS

. . ' abs Line _§PURIOUS_|LINE_ABS, PABS
20 ghine —BPURIOUS_LINE_ABS PASS JL
10 dBm 10 dBm
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| )
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g I
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-1 )
S

A0l -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

£52.000 MHz 662,500 MHz 100,000 kHz 062,89456 MHz -32.82 dém -19.82 d& 693.000 MHz 698.000 MHz 100.000 kHz 693,06653 MHZ 6.45 dBm -23.55 dB

562.900 MH2 | 663,000 MHz 50.000 kiz 062,59645 MHz ~30.61 dBm -17.61.d8 698.000 MHz  693.100 MHz 50,000 kHz 698,00734 MHz -30.56 dBm -17.56 dB

563.000 MHz £68.000 MHz 100.000 kHz 664.76573 MHz 5.05 dBm -24.05 dB& £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -35.87 dbm -22.87 dB

Y
I 1 P
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SPORTON LAB.
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Report No. : FG082512A

LTE Band 71/

5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

10:18:12

ectrum =l um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
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Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts StE 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -29.16 d&m -16.16 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.65285 MHz 19.08 dBm -10.92 dB
662.900 MHz £63.000 MHz 50.000 kHz 562.99995 MHz -23.01 dBm -10.01 dB 508,000 MH= 695,100 MHz 50,000 kHz £93,00425 MHz -22.18 dBm -3.18 dp
£63.000 MHz 668.000 MHz 100.000 kHz 66332717 MHz 19.57 dém ~10.43 d& 658.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -25.05 dbm -16.05 dB
S
T
il A il 1 [ ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10 dBm
. A i ol
oo i L (/e -y
-10 dem \ 10 dem
SPURIOUS_LINE_ABS ‘ l
-20 dem - 20 dem i‘
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-40 dam —— — 40 dem e
I
|~ R FUNE
-50 dBm -50 dBm
A ~|
a0 = 50 dem —
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£52.000 MHz 662,500 MHz 100,000 kHz 062,89456 MHz -36.24 dém -23.24 d& 693.000 MHz 698.000 MHz 100.000 kHz 696.20920 MHZ &35 dBm -24.62 dB
562.900 MH2 | 663,000 MHz 50.000 kiz 062,594865 MHz -32.27 dbm -19.27.d8 698.000 MHz  693.100 MHz 50,000 kHz 598,02043 MHz -32.53 dBm -19.53 dB
563.000 MHz £68.000 MHz 100.000 kHz 666.74376 MHz .89 dBm -25.11 dB £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -37.55 dbm -24.55 dB
Y
) i )
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SPORTON LAB.
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Report No. : FG082512A

LTE Band 71/

5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
{
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a JL\ ‘ .«-w'J N ‘\\""“ ]
N . | o A | I ol L L/ A
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -35.85 dBm -22.85 d8 693.000 MHz 698.000 MHz 100.000 kHz 697.67283 MHz 18.29 dBm -11.71 dB
662.900 MHz £63.000 MHz 50.000 kHz 562.99486 MHz -26.37 dBm -13.37 dB 698,000 MHz 695,100 MHz 50,000 kHz £93,00215 MHz -25.30 dBm -12.30 de
£63.000 MHz 668.000 MHz 100.000 kHz 663.34216 MHz 17.05 dém -12.95 d& 658.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -36.37 dbm -23.37 dB
S
T
i e N [1 e
Date 021 10:25:29

Lowest Band Edge / Ful

| RB

Highest Band Edge / Full RB

i

Date: 17.

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES JL
10 dBm 10dBm
0 dB e hiah s e 24 il o UWMMAW AR,
i
|
-10 dem l 10 dBm
SPURIOUS_LINE_ABS \
-20 derm 20 dBm k
-30 dam { 30 dem t
-40 dem -40 dem
—
e ——
- 1 a—
50 dam 50 dBm = =
. —
e -\_,_‘_‘
— B
A0 -60 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz |||l Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | PpowerAbs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£52.000 MHz 662,500 MHz 100,000 kHz 062,89456 MHz -41.96 dém -26.96 d& 693.000 MHz 698.000 MHz 100.000 kHz 69584965 MHZ .98 dBm -26.02 d&
562.900 MH2 | 663,000 MHz 50.000 kiz 062,924 MHz -34.63 dbm -21.63 d8 698.000 MHz  693.100 MHz 50,000 kHz 598,00135 MHz -33.61 dBm -20.81 dB
563.000 MHz £68.000 MHz 100.000 kHz 665.29021 MHz 2.09 dBm -27.01 d& £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -39.56 dbm -26.56 dB
Y
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 71/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P ﬂ 20 dhine S {'
10 dBm [ \ 10 dBm ’ \l\
0 dB J \ 0 dem J 1
-10 d8m | -10 dBm -
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/
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0 S 50 3B N
Start 652.0 MHz 3003 pts stop 673.0 MHz_| |[Start 688.0 Mz 3008 pts Stop 709.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£52.000 MHz 662,000 MHz 100.000 kHz 661,99500 MHz -53.21 dém -40.21 dé 688.000 MHz 608,000 MHz 100.000 kHz 607,43556 MHz 19.50 dBm -10.41 dB
662.000 MHz £63.000 MHz 100.000 kHz £62.99650 MHz -31.67 dBm -18.67 dB 698.000 MHz 693,000 MHz 100,000 kHz £98.01149 MHz -32.91 dBm -19.91 d8
563.000 MHz 673.000 MHz 100.000 kHz 663.59441 MHz 19.57 dBm ~10.43 d8 655.000 MHz 709.000 MHz 100.000 kHz 703.71025 MHz -53.83 dbm -40.83 dBb
S
T
i [ i 1 )
Date 021 10:2B:15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 17.

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
6 3 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dBm 10 dBm
ods e s e e N o n;‘w\‘\’\rwn"ﬂ"-m-«r'» R e
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purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit
£52.000 MHz 662,000 MHz 100,000 kHz 661,97502 MHz -36.94 dém -23.94 d& 688.000 MHz 698.000 MHz 100.000 kHz 691.40160 MHZ .63 dBm -26.37 dB
662.000 MHz 663,000 MHz 100,000 kHz 662,99650 MHz -31.27 dBm -18.27 dB 598,000 MH= 589,000 MHz 100,000 kHz 508 01440 MHZ 34.54 B oicade
563.000 MHz 673,000 MHz 100,000 kHz 668,40959 MHz 3.03 dém -26.97 dB £99.000 MHz 209.000 MHz 100,000 kHz 559.06434 MHz 41 44 dBm 36 44 db,
Y
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 71/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
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__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£52.000 MHz 662,000 MHz 100.000 kHz 661,94505 MHz -50.97 d&m -37.97 d8 688.000 MHz 608,000 MHz 100.000 kHz 607,38561 MHz 18.76 dBm -11.24 dB
662.000 MHz £63.000 MHz 100.000 kHz 66296354 MHz -30.13 dBm -17.13 d& 698.000 MHz 693,000 MHz 100,000 kHz 69800150 MHz -30.77 dBm -17.77 d8
£63.000 MHz £73.000 MHz 100.000 kHz 663.50441 MHz 19.35 dém -10.65 dB 605,000 MHz 705.000 MHz 100.000 kHz £99.02498 MHz 50,12 dBm C37.12 dB
S
i J [ i 1 )
Date 021 10:2B:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 17.

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
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__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
652.000 MRz 662,000 MHZ 100,000 kAz 661,00500 MAz -30.07 dém -26.07 06 685.000 MHZ NI 100 000 kHz T 556 cbm _27W|
562.000 MH2 | 663.000 MHz 160.000 khz 062,59550 MHz -35.44 dbm -22.44 d8 698.000 MHz  699.000 MHz 100,000 kHz 5698,00450 MHz -36.14 dBm -23.14 dB
563.000 MHz 573.000 Mtz 100.000 kHz £70.04795 MHz 2.25 dBm -27.75 dB £95.000 MHz 709.000 MHz 100.000 kHz £99.03497 MHz -41.28 dBm -28.28 dB
Y
) i )
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SPORTON LAB.
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LTE Band 71/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
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Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,000 MHz 100.000 kHz 661,92507 MHz -56.47 d&m ~43.47 d8 688.000 MHz 698.000 MHz 100.000 kHz 697.43556 MHz 17.50 dBm -12.50 dB
662.000 MHz £63.000 MHz 100.000 kHz 562.98751 MHz -34.63 dBm -21.63 dB 508,000 MH= 699.000 MHz 100,000 kHz £98,03746 MHz -38.07 dBm -25.07 dB
£63.000 MHz 673.000 MHz 100.000 kHz 663.58442 MHz 17.46 dém ~12.54 d& 655.000 MHz 709.000 MHz 100.000 kHz 703.90010 MHz -51.21 dbm -38.21 dB
S
T
i e N [1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£52.000 MHz 662,000 MHz 100,000 kHz 661,79520 MHz -45.60 dBm -32.60 d& 688.000 MHz 698.000 MHz 100.000 kHz 590.68232 MHz 1.07 dem -28.93 dB
562.000 MH2 | 663.000 MHz 100,000 kHz 062,53750 MHz ~38.67 dbm -25.67 d8 698.000 MHz  699.000 MHz 100,000 kHz 598,00350 MHz -37.02 dBm -24.02 dB
563.000 MHz 573.000 Mtz 100.000 kHz £69.19380 MHz 0.28 dBm -29.72 dB £95.000 MHz 709.000 MHz 100.000 kHz £99.00500 MHz -41.57 dBm -28.57 dB
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LTE Band 71/ 15MHz / QPSK
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__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
652.000 MHz £62.000 MHz 100.000 kHz 66016683 MHz -52.44 dém -39.44 d 683.000 MHz 599,000 MHz 100.000 kHz 597,15335 MHz 19.72 dBm -10.28 d&
562.000 MH2 | 663,000 MHz 200.000 kiz 062,59550 MHz -28.38 dém -15.38 d8 698.000 MHz | 699.000 MHz 200,000 kHz 698,03347 MHz -28.35 cBm -15.35 dB
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709,000 MHz 1.000 GHz 100.000 kHz 912.05991 MHz -57.87 dBm -44,87 dB 709,000 MHz 1,000 GHz 100.000 kHz 820.21621 MHz -57.74 dBm -44,74 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32767 GHz -45.45 dBm -32.45 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.35266 GHz -45.67 dBm -32.67 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.31342 GHz -45.33 dBm -32.33 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.31792 GHz -45,29 dBm -32.29 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.96326 GHz -43,25 dBm -30.25 dB 5.000 GHz 7,000 GHz 1.000 MHz 6.08298 GHz -43.09 dBm -30.09 d&
—_—
\ I ) ] ( Il J w
D 10:30:22 17.JAN.2021 10:31:34
Spectrum [Dv:ﬂ]
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
’ A
-50 dBém
oo
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 652,000 MHz 100.000 kHz 620.25652 MHz -58.66 dBm -45.66 dB
709.000 MHz 1.000 GHz 100.000 kHz 958,56366 MHz -57.63 dem -44.63 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.37716 GHz -46.64 dBm -33.64 dB
3,000 GHz 5,000 GHz 1.000 MHz 4,45339 GHz -45.46 dBm -32.46 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -43.17 dBm -30.17 d&
¥
JL J
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LTE Band 71/ 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

pectrum

7 Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 0,00 dBm

Offset 11.10 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS s
R : .
J5_LINE_ABS [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
-50 derr 1 -50 dBm I
— —
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 31005 pts Stop 7.0 GHz Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 629.53796 MHz -58.53 dBm -45.53 dB 30.000 MHz 652.000 MHz 100.000 kHz 637.09707 MHz -58.66 dBm -45,66 dB
709,000 MHz 1.000 GHz 100.000 kHz 849.79628 MHz =57.90 dBm -44,90 dB 709,000 MHz 1,000 GHz 100.000 kHz 962.83094 MHz -57.72 dBm -44,72 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32817 GHz -46.10 dBm -33.10 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.34816 GHz -45.42 dBm -32.42 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.46838 GHz -45.60 dBm -32.60 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.46488 GHz -45,54 dBm -32.54 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.94326 GHz -43.16 dBm -30.16 dB 5.000 GHz 7,000 GHz 1.000 MHz 6.91727 GHz -42.98 dBm -20.95 di
_— —_—
\ I ) ] ( Il J w
D 10:40:58 17.32N.2021 10:42:11
Highest Channel / QPSK
Spectrum [Dv:ﬂ]
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
A
-50 dBém 1
I
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 652,000 MHz 100.000 kHz 625.66272 MHz -58.46 dBm -45.46 dB
709.000 MHz 1.000 GHz 100.000 kHz 982,27620 MHz -57.81 dem -44.81 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.36816 GHz -46.63 dBm -33.63 dB
3,000 GHz 5,000 GHz 1.000 MHz 4,46388 GHz -45.37 dBm -32.37 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -43.12 dBém -30.12 d&
¥
JL J
Date: 17.JAN. :44:58
TEL : 886-3-327-3456 Page Number 1 A2-25 of 27

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 71/ 20MHz

pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
-50 derr ] -50 dBm 1
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 31005 pts Stop 7.0 GHz Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 634.70495 MHz -58.42 dBm -45.42 dB 30.000 MHz 652.000 MHz 100.000 kHz 627.62426 MHz -58.46 dBm -45.46 dB
709,000 MHz 1.000 GHz 100.000 kHz 971.51100 MHz -57.95 dBm -44,95 dB 709,000 MHz 1,000 GHz 100.000 kHz 991.97459 MHz -57.71 dBm -44,71 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32817 GHz -45.97 dBm -32.97 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.34366 GHz -45.54 dBm -32.54 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.30192 GHz -45.49 dBm -32.49 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.31292 GHz -45,56 dBm -32.56 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.28675 GHz -43,13 dBm -30.12 dB 5.000 GHz 7,000 GHz 1.000 MHz 65.08475 GHz -43,15 dBm -30.15 d&
_— _—
\ I ) ] ( Il J w
D 10:50:23 JAN.2021 10:51

Highest Channel / QPSK

Spec n nvn
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
B
-50 dBém l
P
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 652,000 MHz 100.000 kHz 631.40382 MHz -58.46 dBm -45.46 dB
709.000 MHz 1,000 GHz 100.000 kHz 958.85461 MHz -57.79 dem -44.79 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.35866 GHz -46.21 dBm -33.21.dB
3,000 GHz 5,000 GHz 1.000 MHz 4,47638 GHz -45,28 dBém -32.28 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.92527 GHz -43.09 dém -30.09 d&
il
JL

Date: 17.JAN.
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Frequency Stability

Test Conditions LTE Band 71 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0120
40 Normal Voltage 0.0113
30 Normal Voltage 0.0248
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0056
0 Normal Voltage 0.0140

PASS
-10 Normal Voltage 0.0166
-20 Normal Voltage 0.0087
-30 Normal Voltage 0.0285
20 Maximum Voltage 0.0106
20 Normal Voltage 0.0000
20 Battery End Point 0.0223

Note:
1. Normal Voltage =48 V. ; Battery End Point (BEP) =43 V. ; Maximum Voltage =53 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of Radiated Test

<Ant. 0>
LTE Band 26
LTE Band 26 / 10MHz / QPSK
Channel Frf&:in;y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1649 -63.74 -13 -50.74 -72.16 -69.34 0.92 8.67 H
2474 -59.46 -13 -46.46 -72.93 -66.83 1.14 10.66 H
3298 -58.14 -13 -45.14 -73.46 -66.68 1.32 12.02 H
4123 -52.27 -13 -39.27 -70.91 -61.43 1.47 12.78 H
H
H
Lowest
1649 -64.12 -13 -51.12 -72.01 -69.72 0.92 8.67 Y,
2474 -59.41 -13 -46.41 -73.03 -66.78 1.14 10.66 Y,
3298 -57.74 -13 -44.74 -73.53 -66.28 1.32 12.02 \Y,
4123 -52.14 -13 -39.14 -70.83 -61.30 1.47 12.78 \%
\%
\Y,
1664 -62.29 -13 -49.29 -70.75 -67.94 0.93 8.72 H
2496 -59.88 -13 -46.88 -73.39 -67.28 1.15 10.69 H
3328 -57.89 -13 -44.89 -73.14 -66.50 1.33 12.09 H
H
H
H
Middle
1664 -64.01 -13 -51.01 -71.88 -69.66 0.93 8.72 Y,
2496 -59.44 -13 -46.44 -73.16 -66.84 1.15 10.69 \%
3328 -57.48 -13 -44.48 -73.19 -66.09 1.33 12.09 Y,
Y,
Y,
\%
TEL : 886-3-327-3456 Page Number :Bl-lof21
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1679 -62.88 -13 -49.88 -71.39 -68.58 0.93 8.78 H

2519 -59.65 -13 -46.65 -73.16 -67.07 1.15 10.72 H

3358 -58.18 -13 -45.18 -73.37 -66.85 1.33 12.16 H

4198 -51.96 -13 -38.96 -70.7 -61.11 1.46 12.76 H

H

H

Highest

1679 -63.89 -13 -50.89 -71.75 -69.59 0.93 8.78 \Y

2519 -59.33 -13 -46.33 -73.01 -66.75 1.15 10.72 \%

3358 -57.63 -13 -44.63 -73.27 -66.30 1.33 12.16 \%

4198 -53.18 -13 -40.18 -72.07 -62.33 1.46 12.76 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 26 / 15MHz / QPSK

Frequency ERP Limit Qvgr SPA S:C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1650 -63.92 -13 -50.92 -72.35 -69.52 0.92 8.67 H
2475 -59.54 -13 -46.54 -73.01 -66.91 1.14 10.67 H
3299 -58.35 -13 -45.35 -73.67 -66.89 1.32 12.02 H
4124 -50.66 -13 -37.66 -69.3 -59.82 1.47 12.78 H

H

H

Lowest

1650 -64.18 -13 -51.18 -72.07 -69.78 0.92 8.67 \Y,
2475 -59.30 -13 -46.30 -72.93 -66.67 1.14 10.67 Y,
3299 -57.61 -13 -44.61 -73.4 -66.15 1.32 12.02 Y,
4124 -52.06 -13 -39.06 -70.75 -61.22 1.47 12.78 \Y,

Y,

Y,
1660 -63.33 -13 -50.33 -71.78 -68.96 0.92 8.71 H
2490 -59.61 -13 -46.61 -73.11 -67.00 1.15 10.69 H
3319 -57.91 -13 -44.91 -73.19 -66.50 1.33 12.07 H
4149 -52.04 -13 -39.04 -70.71 -61.19 1.47 12.77 H

H

H

Middle

1660 -64.19 -13 -51.19 -72.06 -69.82 0.92 8.71 \Y,
2490 -59.15 -13 -46.15 -72.84 -66.54 1.15 10.69 \Y,
3319 -57.27 -13 -44.27 -73.01 -65.86 1.33 12.07 \Y,
4149 -53.54 -13 -40.54 -72.3 -62.69 1.47 12.77 Y,

Y,

Y,
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1670 -63.21 -13 -50.21 -71.69 -68.88 0.93 8.75 H

2505 -59.29 -13 -46.29 -72.81 -66.69 1.15 10.71 H

3339 -58.23 -13 -45.23 -73.46 -66.86 1.33 12.11 H

4174 -52.16 -13 -39.16 -70.87 -61.31 1.46 12.77 H

H

H

Highest

1670 -63.89 -13 -50.89 -71.75 -69.56 0.93 8.75 \Y

2505 -59.58 -13 -46.58 -73.3 -66.98 1.15 10.71 \%

3339 -57.41 -13 -44.41 -73.1 -66.04 1.33 12.11 \%

4174 -53.69 -13 -40.69 -72.51 -62.84 1.46 12.77 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 25
LTE Band 25/ 20MHz / QPSK
Channel FTEAL:_E”; y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3700 -52.98 -13 -39.98 -70.91 -64.19 141 12.62 H
5555 -52.10 -13 -39.10 -75.26 -63.66 1.74 13.30 H
7403 -48.08 -13 -35.08 -74.89 -57.40 1.94 11.26 H
H
H
Lowest
3700 -51.67 -13 -38.67 -69.75 -62.88 1.41 12.62 Y,
5555 -52.19 -13 -39.19 -74.88 -63.75 1.74 13.30 \Y,
7403 -48.03 -13 -35.03 -74.69 -57.35 1.94 11.26 Y,
Y,
\%
3742 -56.25 -13 -43.25 -74.36 -67.47 1.42 12.65 H
5613 -52.26 -13 -39.26 -75.34 -63.82 1.74 13.30 H
7484 -48.08 -13 -35.08 -74.52 -57.22 1.98 11.13 H
H
H
Middle
3742 -55.62 -13 -42.62 -73.93 -66.84 1.42 12.65 \Y,
5613 -52.58 -13 -39.58 -75.32 -64.14 1.74 13.30 Y,
7484 -47.91 -13 -34.91 -74.3 -57.05 1.98 11.13 \Y,
\Y,
\%
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3792 -52.61 -13 -39.61 -70.94 -63.85 1.44 12.68 H

5688 -51.77 -13 -38.77 -75.24 -63.34 1.73 13.30 H

7584 -48.78 -13 -35.78 -74.7 -57.90 2.00 11.12 H

H

H

Highest

3792 -52.58 -13 -39.58 -71.17 -63.82 1.44 12.68 \%

5688 -52.55 -13 -39.55 -75.49 -64.12 1.73 13.30 \Y

7584 -48.85 -13 -35.85 -74.73 -57.97 2.00 11.12 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 4
LTE Band 4 / 20MHz / QPSK
Channel FTEAL:_E”; y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3422 -54.98 -13 -41.98 -70.92 -65.95 1.35 12.31 H
5133 -54.19 -13 -41.19 -76.14 -65.33 1.64 12.79 H
6844 -49.83 -13 -36.83 -75.2 -60.21 1.74 12.12 H
H
H
Lowest
3422 -57.11 -13 -44.11 -73.47 -68.08 1.35 12.31 \%
5133 -54.17 -13 -41.17 -75.87 -65.31 1.64 12.79 \%
6844 -49.93 -13 -36.93 -74.91 -60.31 1.74 12.12 Y,
Y,
\%
3447 -57.61 -13 -44.61 -73.8 -68.63 1.35 12.37 H
5171 -54.08 -13 -41.08 -76.03 -65.26 1.65 12.84 H
6894 -49.32 -13 -36.32 -74.95 -59.63 1.73 12.05 H
H
H
Middle
3447 -57.22 -13 -44.22 -73.8 -68.24 1.35 12.37 \%
5171 -53.75 -13 -40.75 -75.5 -64.93 1.65 12.84 \%
6894 -49.83 -13 -36.83 -75.03 -60.14 1.73 12.05 \Y,
\Y,
\%
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3472 -57.25 -13 -44.25 -73.67 -68.33 1.35 12.43 H

5208 -53.71 -13 -40.71 -75.67 -64.94 1.66 12.89 H

6944 -49.03 -13 -36.03 -74.91 -59.28 1.73 11.98 H

H

H

Highest

3472 -57.06 -13 -44.06 -73.86 -68.14 1.35 12.43 \%

5208 -54.27 -13 -41.27 -76.06 -65.50 1.66 12.89 \%

6944 -49.42 -13 -36.42 -74.84 -59.67 1.73 11.98 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 7
LTE Band 7 / 20MHz / QPSK
Channel FTEAL:_E”; y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S);/f/;ér Txlfsasble ” A(;ti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
5002 -47.94 -13 -34.94 -69.96 -58.93 1.61 12.60 H
7503 -48.24 -13 -35.24 -74.59 -57.35 1.99 11.10 H
10004 -45.11 -13 -32.11 -74.67 -54.01 2.40 11.30 H
H
H
Lowest
5002 -49.80 -13 -36.80 -71.37 -60.79 1.61 12.60 \Y,
7503 -48.08 -13 -35.08 -74.4 -57.19 1.99 11.10 \%
10004 -44.15 -13 -31.15 -74.5 -53.05 2.40 11.30 Y,
Y,
\%
5052 -48.35 -13 -35.35 -70.35 -59.40 1.62 12.67 H
7578 -48.74 -13 -35.74 -74.7 -57.85 2.00 11.12 H
10104 -45.22 -13 -32.22 -75.03 -54.04 2.40 11.22 H
H
H
Middle
5052 -50.38 -13 -37.38 -72.01 -61.43 1.62 12.67 Y,
7578 -48.82 -13 -35.82 -74.74 -57.93 2.00 11.12 Y,
10104 -43.56 -13 -30.56 -73.95 -52.38 2.40 11.22 \Y,
\Y,
\%
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5102 -52.13 -13 -39.13 -74.1 -63.24 1.64 12.74 H

7653 -48.73 -13 -35.73 -74.6 -57.85 2.01 11.13 H

10204 -44.61 -13 -31.61 -74.68 -53.35 2.40 11.14 H

H

H

Highest

5102 -53.35 -13 -40.35 -75.02 -64.46 1.64 12.74 \%

7653 -48.68 -13 -35.68 -74.43 -57.80 2.01 11.13 \%

10204 -43.80 -13 -30.80 -74.22 -52.54 2.40 11.14 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 38
LTE Band 38/ 20MHz / QPSK
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
5142 -52.45 -13 -39.45 -74.41 -63.60 1.65 12.80 H
7713 -47.60 -13 -34.60 -73.5 -56.72 2.02 11.14 H
10284 -43.77 -13 -30.77 -74.04 -52.45 2.39 11.07 H
H
H
H
H
Lowest
5142 -52.52 -13 -39.52 -74.23 -63.67 1.65 12.80 Y,
7713 -47.74 -13 -34.74 -73.45 -56.86 2.02 11.14 Y,
10284 -43.65 -13 -30.65 -74.1 -52.33 2.39 11.07 \Y,
\%
\Y,
\Y,
\%
5172 -52.19 -13 -39.19 -74.14 -63.38 1.65 12.84 H
7758 -47.58 -13 -34.58 -73.49 -56.71 2.03 11.15 H
10344 -43.39 -13 -30.39 -73.81 -52.02 2.39 11.02 H
H
H
H
H
Middle
5172 -52.57 -13 -39.57 -74.32 -63.76 1.65 12.84 Y,
7758 -47.88 -13 -34.88 -73.54 -57.01 2.03 11.15 Y,
10344 -43.33 -13 -30.33 -73.8 -51.96 2.39 11.02 \Y,
\%
Y,
Y,
\%
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5202 -52.77 -13 -39.77 -74.71 -63.99 1.66 12.88 H

7803 -47.47 -13 -34.47 -73.42 -56.60 2.03 11.16 H

10404 -42.95 -13 -29.95 -73.54 -51.53 2.39 10.98 H

H

H

H

H

Highest

5202 -52.69 -13 -39.69 -74.46 -63.91 1.66 12.88 \%

7803 -48.13 -13 -35.13 -73.78 -57.26 2.03 11.16 \%

10404 -43.02 -13 -30.02 -73.53 -51.60 2.39 10.98 \Y

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 41(HPUE)

LTE Band 41/ 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
4992 -50.78 -13 -37.78 -72.78 -61.77 1.61 12.60 H
7494 -47.95 -13 -34.95 -74.34 -57.07 1.99 11.11 H
9990 -44.92 -13 -31.92 -74.5 -53.83 2.40 11.30 H
H
H
Lowest
4992 -48.19 -13 -35.19 -69.73 -59.18 1.61 12.60 \Y,
7494 -47.80 -13 -34.80 -74.15 -56.92 1.99 11.11 \Y,
9990 -44.42 -13 -31.42 -74.77 -53.33 2.40 11.30 Y,
Y,
Y,
5166 -50.30 -13 -37.30 -72.25 -61.48 1.65 12.83 H
7752 -47.53 -13 -34.53 -73.44 -56.66 2.03 11.15 H
10332 -43.66 -13 -30.66 -74.05 -52.30 2.39 11.03 H
H
H
Middle
5166 -48.77 -13 -35.77 -70.51 -59.95 1.65 12.83 \Y,
7752 -47.93 -13 -34.93 -73.6 -57.06 2.03 11.15 \Y,
10332 -44.02 -13 -31.02 -74.49 -52.66 2.39 11.03 \Y,
\Y,
Y,
TEL : 886-3-327-3456 Page Number 1 B1-13 of 21
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5340 -52.72 -13 -39.72 -75.14 -64.10 1.70 13.08 H

8016 -46.89 -13 -33.89 -74.05 -56.06 2.06 11.23 H

10683 -43.34 -13 -30.34 -74.2 -51.75 2.49 10.90 H

H

H

Highest

5340 -51.91 -13 -38.91 -73.99 -63.29 1.70 13.08 \Y

8016 -46.81 -13 -33.81 -73.86 -55.98 2.06 11.23 \Y

10683 -43.64 -13 -30.64 -74.26 -52.05 2.49 10.90 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 12
LTE Band 12/ 10MHz / QPSK
Channel FTEAL:_E”; y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1400 -57.64 -13 -44.64 -67.09 -62.29 0.84 7.64 H
2098 -58.26 -13 -45.26 -70.90 -65.19 1.06 10.14 H
2798 -58.29 -13 -45.29 -72.58 -65.98 1.22 11.06 H
3497 -57.64 -13 -44.64 -73.68 -66.62 1.36 12.49 H
4197 -50.38 -13 -37.38 -69.12 -59.53 1.46 12.76 H
H
H
Lowest
1400 -60.58 -13 -47.58 -68.80 -65.23 0.84 7.64 Y,
2098 -59.96 -13 -46.96 -71.49 -66.89 1.06 10.14 Y,
2798 -57.96 -13 -44.96 -72.19 -65.65 1.22 11.06 \Y,
3497 -57.46 -13 -44.46 -73.86 -66.44 1.36 12.49 \%
4197 -54.07 -13 -41.07 -72.95 -63.22 1.46 12.76 \Y,
\Y,
\%
1406 -60.61 -13 -47.61 -70.03 -65.28 0.85 7.67 H
2109 -57.06 -13 -44.06 -69.90 -64.00 1.06 10.15 H
2812 -58.36 -13 -45.36 -72.71 -66.06 1.22 11.07 H
3515 -57.62 -13 -44.62 -73.82 -66.62 1.36 12.51 H
4218 -52.98 -13 -39.98 -71.82 -62.13 1.46 12.76 H
H
H
Middle
1406 -62.15 -13 -49.15 -70.35 -66.82 0.85 7.67 Y,
2109 -59.60 -13 -46.60 -71.33 -66.54 1.06 10.15 Y,
2812 -58.55 -13 -45.55 -72.85 -66.25 1.22 11.07 Y,
3515 -57.19 -13 -44.19 -73.70 -66.19 1.36 12.51 \Y,
4218 -55.01 -13 -42.01 -73.96 -64.16 1.46 12.76 Y,
Y,
\%
TEL : 886-3-327-3456 Page Number 1 B1-150f 21

FAX . 886-3-328-4978




saranas. FCC RADIO TEST REPORT Report No. : FG082512A
1413 -59.68 -13 -46.68 -69.09 -64.38 0.85 7.70 H

2119 -57.68 -13 -44.68 -70.70 -64.63 1.07 10.17 H

2826 -58.38 -13 -45.38 -72.79 -66.09 1.23 11.09 H

H

H

Highest

1413 -60.85 -13 -47.85 -69.04 -65.55 0.85 7.70 \Y

2119 -60.16 -13 -47.16 -72.05 -67.11 1.07 10.17 \%

2826 -58.54 -13 -45.54 -72.92 -66.25 1.23 11.09 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number 1 B1-16 of 21
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 13
LTE Band 13 /5MHz / QPSK
Channel FTEAL:_E”; y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1554 -61.37 -13 -48.37 -70.00 -66.64 0.89 8.31 H
2332 -59.08 -13 -46.08 -72.83 -66.28 111 10.46 H
3109 -57.89 -13 -44.89 -73.26 -66.01 1.29 11.56 H
H
H
Lowest
1554 -61.36 -13 -48.36 -69.30 -66.63 0.89 8.31 \Y,
2332 -59.25 -13 -46.25 -72.55 -66.45 1.11 10.46 \%
3109 -57.47 -13 -44.47 -73.18 -65.59 1.29 11.56 Y,
Y,
\%
1559 -59.03 -42.15 -16.88 -67.63 -64.31 0.89 8.32 H
2339 -58.94 -13 -45.94 -72.65 -66.15 1.11 10.47 H
3119 -57.80 -13 -44.80 -73.20 -65.94 1.29 11.59 H
H
H
Middle
1559 -58.19 -42.15 -16.04 -66.14 -63.47 0.89 8.32 \Y,
2339 -59.46 -13 -46.46 -72.76 -66.67 1.11 10.47 \%
3119 -57.50 -13 -44.50 -73.26 -65.64 1.29 11.59 \Y,
\Y,
\%
TEL : 886-3-327-3456 Page Number 1 B1-17 of 21
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1564 -62.78 -42.15 -20.63 -71.34 -68.08 0.89 8.34 H

2347 -59.04 -13 -46.04 -72.71 -66.26 1.12 10.49 H

3129 -57.55 -13 -44.55 -72.97 -65.72 1.29 11.61 H

3911 -56.35 -13 -43.35 -74.53 -65.48 1.47 12.75 H

4694 -54.03 -13 -41.03 -74.93 -63.05 1.49 12.66 H

H

H

Highest

1564 -63.53 -42.15 -21.38 -71.47 -68.83 0.89 8.34 \%

2347 -59.41 -13 -46.41 -72.72 -66.63 1.12 10.49 \%

3129 -57.49 -13 -44.49 -73.28 -65.66 1.29 11.61 \%

3911 -53.23 -13 -40.23 -71.47 -62.36 1.47 12.75 \%

4694 -52.71 -13 -39.71 -72.89 -61.73 1.49 12.66 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 13/ 10MHz / QPSK

Frequenc ERP Limit Over SPA SC. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1555 -61.21 -13 -48.21 -69.83 -66.48 0.89 8.31 H
2332 -59.14 -13 -46.14 -72.89 -66.34 1.11 10.46 H
3110 -57.85 -13 -44.85 -73.22 -65.97 1.29 11.56 H
H
H
Middle
1555 -60.37 -13 -47.37 -68.31 -65.64 0.89 8.31 \%
2332 -59.41 -13 -46.41 -72.71 -66.61 1.11 10.46 \%
3110 -57.52 -13 -44.52 -73.24 -65.64 1.29 11.56 \%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 71
LTE Band 71/ 20MHz / QPSK
Channel FTEAL:_E”; y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1328 -46.43 -13 -33.43 -55.49 -52.91 0.83 7.31 H
1992 -59.23 -13 -46.23 70.04 -68.16 1.04 9.97 H
2656 -59.42 -13 -46.42 -73.14 -69.12 1.19 10.89 H
3320 -58.08 -13 -45.08 -73.35 -68.82 1.33 12.07 H
3984 -54.38 -13 -41.38 -72.77 -65.68 1.49 12.79 H
H
H
Lowest
1328 -50.11 -13 -37.11 -58.33 -56.59 0.83 7.31 Y,
1992 -61.07 -13 -48.07 -70.91 -70.00 1.04 9.97 Y,
2656 -59.40 -13 -46.40 -73.09 -69.10 1.19 10.89 \Y,
3320 -57.53 -13 -44.53 -73.26 -68.27 1.33 12.07 \Y,
3984 -52.61 -13 -39.61 -70.93 -63.91 1.49 12.79 \Y,
\Y,
\%
1352 -50.13 -13 -37.13 -59.32 -56.72 0.83 7.42 H
2022 -60.52 -13 -47.52 -71.8 -69.51 1.04 10.03 H
2696 -59.20 -13 -46.20 -73.09 -68.94 1.20 10.94 H
H
H
Middle
1352 -53.30 -13 -40.30 -61.53 -59.89 0.83 7.42 \Y,
2024 -61.82 -13 -48.82 -72.1 -70.81 1.05 10.03 \Y,
2696 -59.19 -13 -46.19 -73.03 -68.93 1.20 10.94 Y,
Y,
\%
TEL : 886-3-327-3456 Page Number 1 B1-20 of 21
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1358 -51.50 -13 -38.50 -60.72 -58.11 0.83 7.45 H

2037 -60.58 -13 -47.58 -72.13 -69.58 1.05 10.05 H

2716 -58.85 -13 -45.85 -72.81 -68.61 1.20 10.96 H

3395 -58.38 -13 -45.38 -73.49 -69.29 1.34 12.25 H

4074 -53.09 -13 -40.09 -71.64 -64.40 1.48 12.79 H

H

H

Highest

1358 -54.16 -13 -41.16 -62.38 -60.77 0.83 7.45 \%

2037 -61.30 -13 -48.30 -71.83 -70.30 1.05 10.05 \%

2716 -58.92 -13 -45.92 -72.84 -68.68 1.20 10.96 \%

3395 -58.19 -13 -45.19 -73.73 -69.10 1.34 12.25 \%

4074 -54.33 -13 -41.33 -72.87 -65.64 1.48 12.79 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

<Ant. 0>
LTE Band 5B
LTE Band 5B / 10MHz+10MHz / QPSK
Channel FTEAL:_E”; y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1666 -63.41 -13 -50.41 -71.88 -69.06 0.93 8.73 H
2500 -59.69 -13 -46.69 -73.2 -67.09 1.15 10.70 H
3333 -57.95 -13 -44.95 -73.2 -66.57 1.33 12.10 H
4168 -53.40 -13 -40.40 -72.1 -62.55 1.46 12.77 H
H
H
Lowest
1666 -62.78 -13 -49.78 -70.65 -68.43 0.93 8.73 \Y,
2500 -59.45 -13 -46.45 -73.18 -66.85 1.15 10.70 Y,
3333 -57.74 -13 -44.74 -73.45 -66.36 1.33 12.10 Y,
4168 -51.71 -13 -38.71 -70.52 -60.86 1.46 12.77 \%
\%
\Y,
1672 -63.08 -13 -50.08 -71.57 -68.76 0.93 8.75 H
2508 -59.49 -13 -46.49 -73 -66.90 1.15 10.71 H
3344 -58.15 -13 -45.15 -73.37 -66.79 1.33 12.13 H
4184 -52.59 -13 -39.59 -71.3 -61.74 1.46 12.76 H
H
H
Middle
1672 -62.15 -13 -49.15 -70.01 -67.83 0.93 8.75 Y,
2508 -59.20 -13 -46.20 -72.91 -66.61 1.15 10.71 Y,
3344 -57.59 -13 -44.59 -73.26 -66.23 1.33 12.13 Y,
4184 -49.73 -13 -36.73 -68.57 -58.88 1.46 12.76 Y,
Y,
\%
TEL : 886-3-327-3456 Page Number : B2-10f 24
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1677 -63.30 -13 -50.30 -71.8 -68.99 0.93 8.77 H

2515 -59.34 -13 -46.34 -72.85 -66.75 1.15 10.72 H

3354 -58.37 -13 -45.37 -73.56 -67.04 1.33 12.15 H

4192 -52.19 -13 -39.19 -70.93 -61.34 1.46 12.76 H

H

H

Highest

1677 -63.53 -13 -50.53 -71.39 -69.22 0.93 8.77 \Y

2515 -59.50 -13 -46.50 -73.19 -66.91 1.15 10.72 \%

3354 -57.27 -13 -44.27 -72.91 -65.94 1.33 12.15 \%

4192 -49.32 -13 -36.32 -68.2 -58.47 1.46 12.76 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number 1 B2-2of 24
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FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 38C

LTE Band 38C / 20MHz+20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5177 -52.47 -13 -39.47 -74.41 -63.66 1.66 12.85 H
7766 -47.19 -13 -34.19 -73.11 -56.32 2.03 11.15 H
10355 -43.02 -13 -30.02 -73.47 -51.64 2.39 11.02 H
H
H
H
H
Lowest
5177 -52.74 -13 -39.74 -74.49 -63.93 1.66 12.85 Y,
7766 -47.75 -13 -34.75 -73.41 -56.88 2.03 11.15 Y,
10355 -42.86 -13 -29.86 -73.34 -51.48 2.39 11.02 \Y,
Y,
\Y,
\Y,
Y,
5188 -52.75 -13 -39.75 -74.69 -63.95 1.66 12.86 H
7782 -47.67 -13 -34.67 -73.59 -56.80 2.03 11.16 H
10376 -43.31 -13 -30.31 -73.83 -51.92 2.39 11.00 H
H
H
H
H
Middle
5188 -52.68 -13 -39.68 -74.44 -63.88 1.66 12.86 Y,
7782 -48.24 -13 -35.24 -73.88 -57.37 2.03 11.16 Y,
10376 -42.98 -13 -29.98 -73.48 -51.59 2.39 11.00 \Y,
Y,
Y,
Y,
Y,
TEL : 886-3-327-3456 Page Number 1 B2-30of 24
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5198 -52.68 -13 -39.68 -74.61 -63.90 1.66 12.88 H

7797 -48.21 -13 -35.21 -74.14 -57.34 2.03 11.16 H

10396 -43.07 -13 -30.07 -74.64 -51.66 2.39 10.98 H

H

H

H

H

Highest

5198 -52.64 -13 -39.64 -74.41 -63.86 1.66 12.88 \%

7797 -48.41 -13 -35.41 -74.04 -57.54 2.03 11.16 \%

10396 -43.01 -13 -30.01 -73.51 -51.60 2.39 10.98 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 41C

LTE Band 41C / 20MHz+20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5029 -48.25 -13 -35.25 -70.25 -59.27 1.62 12.64 H
7544 -48.10 -13 -35.10 -74.24 -57.21 2.00 11.11 H
10059 -43.94 -13 -30.94 -73.64 -52.79 2.40 11.25 H
H
H
Lowest
5029 -46.00 -13 -33.00 -67.59 -57.02 1.62 12.64 \Y,
7544 -48.03 -13 -35.03 -74.13 -57.14 2.00 11.11 \Y,
10059 -44.31 -13 -31.31 -74.68 -53.16 2.40 11.25 Y,
Y,
Y,
5184 -51.31 -13 -38.31 -73.25 -62.51 1.66 12.86 H
7776 -48.22 -13 -35.22 -74.14 -57.35 2.03 11.16 H
10368 -44.40 -13 -31.40 -74.89 -53.01 2.39 11.01 H
H
H
Middle
5184 -49.73 -13 -36.73 -71.49 -60.93 1.66 12.86 \Y,
7776 -48.47 -13 -35.47 -74.12 -57.60 2.03 11.16 \Y,
10368 -44.59 -13 -31.59 -75.08 -53.20 2.39 11.01 \Y,
\Y,
Y,
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5338 -49.34 -13 -36.34 -71.75 -60.72 1.70 13.07 H

8007 -46.34 -13 -33.34 -73.53 -55.49 2.06 11.21 H

10676 -43.48 -13 -30.48 -74.35 -51.90 2.48 10.90 H

H

H

Highest

5338 -49.97 -13 -36.97 -72.04 -61.35 1.70 13.07 \%

8007 -46.86 -13 -33.86 -73.92 -56.01 2.06 11.21 \%

10676 -43.90 -13 -30.90 -74.52 -52.32 2.48 10.90 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Report No. : FG082512A

LTE Band 66B

LTE Band 66B / 10MHz+10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3438 -57.13 -13 -44.13 -73.23 -68.13 1.35 12.35 H
5158 -52.62 -13 -39.62 -74.57 -63.79 1.65 12.82 H
6877 -48.80 -13 -35.80 -74.35 -59.13 1.74 12.07 H
H
H
H
H
Lowest
3438 -56.72 -13 -43.72 -73.22 -67.72 1.35 12.35 Y,
5158 -53.17 -13 -40.17 -74.9 -64.34 1.65 12.82 Y,
6877 -49.24 -13 -36.24 -74.37 -59.57 1.74 12.07 \Y,
Y,
\Y,
\Y,
Y,
3464 -56.54 -13 -43.54 -72.89 -67.60 1.35 12.41 H
5196 -53.12 -13 -40.12 -75.05 -64.33 1.66 12.87 H
6928 -48.75 -13 -35.75 -74.55 -59.02 1.73 12.00 H
H
H
H
H
Middle
3464 -56.40 -13 -43.40 -73.14 -67.46 1.35 12.41 Y,
5196 -53.54 -13 -40.54 -75.3 -64.75 1.66 12.87 Y,
6928 -48.56 -13 -35.56 -73.91 -58.83 1.73 12.00 \Y,
Y,
Y,
Y,
Y,
TEL : 886-3-327-3456 Page Number 1 B2-7of 24
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3489 -56.62 -13 -43.62 -73.21 -67.74 1.36 12.47 H

5233 -52.93 -13 -39.93 -74.97 -64.19 1.67 12.93 H

6978 -48.35 -13 -35.35 -74.41 -58.56 1.72 11.93 H

H

H

H

H

Highest

3489 -56.20 -13 -43.20 -73.16 -67.32 1.36 12.47 \%

5233 -53.36 -13 -40.36 -75.2 -64.62 1.67 12.93 \%

6978 -49.07 -13 -36.07 -74.64 -59.28 1.72 11.93 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 66C

LTE Band 66C / 20MHz+20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3457 -56.41 -13 -43.41 -72.68 -66.85 1.83 12.27 H
5186 -53.52 -13 -40.52 -75.45 -63.37 2.28 12.14 H
6915 -49.31 -13 -36.31 -75.04 -57.90 2.39 10.99 H
H
H
H
H
Lowest
3457 -56.57 -13 -43.57 -73.23 -67.01 1.83 12.27 Y,
5186 -53.59 -13 -40.59 -75.34 -63.44 2.28 12.14 Y,
6915 -49.56 -13 -36.56 -74.84 -58.15 2.39 10.99 \Y,
Y,
\Y,
\Y,
Y,
3462 -56.70 -13 -43.70 -73.03 -67.15 1.84 12.29 H
5194 -52.58 -13 -39.58 -74.52 -62.44 2.28 12.14 H
6926 -48.78 -13 -35.78 -74.57 -57.36 2.39 10.97 H
H
H
H
H
Middle
3462 -56.52 -13 -43.52 -73.25 -66.97 1.84 12.29 Y,
5194 -53.66 -13 -40.66 -75.43 -63.52 2.28 12.14 Y,
6926 -48.87 -13 -35.87 -74.21 -57.45 2.39 10.97 \Y,
Y,
Y,
Y,
Y,
TEL : 886-3-327-3456 Page Number 1 B2-9 of 24

FAX . 886-3-328-4978




saranas. FCC RADIO TEST REPORT Report No. : FG082512A
3468 -56.79 -13 -43.79 -73.18 -67.25 1.84 12.30 H

5202 -53.15 -13 -40.15 -75.09 -63.01 2.28 12.14 H

6936 -48.60 -13 -35.60 -74.44 -57.17 2.40 10.96 H

H

H

H

H

Highest

3468 -56.48 -13 -43.48 -73.25 -66.94 1.84 12.30 \%

5202 -53.41 -13 -40.41 -75.18 -63.27 2.28 12.14 \%

6936 -48.60 -13 -35.60 -73.99 -57.17 2.40 10.96 \Y

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number : B2-10 of 24
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

<Ant. 0+8>
LTE CA Band 5A+7A
LTE CA Band 5A+7A / 10MHz+20MHz / QPSK
Channel FTEAL:_E”; y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)

1666 -62.89 -13 -49.89 -71.36 -68.54 0.93 8.73 H
2494 -41.84 -13 -28.84 -55.35 -49.23 1.15 10.69 H
3331 -57.31 -13 -44.31 -72.57 -65.92 1.33 12.09 H
5050 -53.06 -13 -40.06 -74.77 -61.96 1.62 12.67 H
7579 -48.30 -13 -35.30 -74.12 -55.26 2.00 11.12 H
10104 -44.72 -13 -31.72 -74.4 -51.39 2.40 11.22 H

H

Middle

1666 -62.93 -13 -49.93 -70.8 -68.58 0.93 8.73 Y,
2494 -45.83 -13 -32.83 -72.54 -53.22 1.15 10.69 Y,
3331 -44.13 -13 -31.13 -72.84 -52.74 1.33 12.09 \Y,
5050 -40.35 -13 -27.35 -74.68 -49.25 1.62 12.67 \Y,
7579 -35.30 -13 -22.30 -74.07 -42.26 2.00 11.12 \Y,
10104 -44.06 -13 -31.06 -74.32 -50.73 2.40 11.22 \Y,

Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 B2-11 of 24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE CA Band 5A+66A

LTE CA Band 5A+66A / 10MHz+20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1666 -62.59 -13 -49.59 -71.06 -68.24 0.93 8.73 H
2494 -58.75 -13 -45.75 -72.26 -66.14 1.15 10.69 H
3331 -57.60 -13 -44.60 -72.86 -66.21 1.33 12.09 H
3475 -57.27 -13 -44.27 -73.1 -66.20 1.36 12.44 H
5212 -53.31 -13 -40.31 -75.12 -62.39 1.67 12.90 H
6940 -48.67 -13 -35.67 -74.3 -56.78 1.73 11.98 H
H
Middle
1666 -62.54 -13 -49.54 -70.41 -68.19 0.93 8.73 Y,
2494 -58.73 -13 -45.73 -72.44 -66.12 1.15 10.69 Y,
3331 -56.99 -13 -43.99 -712.7 -65.60 1.33 12.09 \Y,
3475 -56.74 -13 -43.74 -72.94 -65.67 1.36 12.44 \Y,
5212 -53.52 -13 -40.52 -75.15 -62.60 1.67 12.90 \Y,
6940 -48.96 -13 -35.96 -74.13 -57.07 1.73 11.98 \Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE CA Band 12A+66A

LTE CA Band 12A+66A / 10MHz+20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1405 -60.60 -13 -47.60 -70.02 -65.27 0.85 7.66 H
2104 -59.58 -13 -46.58 -72.33 -66.51 1.06 10.15 H
2808 -57.85 -13 -44.85 -72.19 -65.55 1.22 11.07 H
3472 -57.49 -13 -44.49 -73.29 -66.42 1.35 12.43 H
5208 -53.24 -13 -40.24 -75.04 -62.32 1.66 12.89 H
6936 -48.72 -13 -35.72 -74.33 -56.83 1.73 11.99 H
H
Middle
1405 -61.41 -13 -48.41 -69.61 -66.08 0.85 7.66 Y,
2104 -60.43 -13 -47.43 -72.07 -67.36 1.06 10.15 Y,
2808 -57.97 -13 -44.97 -72.26 -65.67 1.22 11.07 \Y,
3472 -57.09 -13 -44.09 -73.27 -66.02 1.35 12.43 \Y,
5208 -53.56 -13 -40.56 -75.19 -62.64 1.66 12.89 \Y,
6936 -48.82 -13 -35.82 -73.98 -56.93 1.73 11.99 \Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 B2-130f 24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE CA Band 13A+66A

LTE CA Band 13A+66A / 10MHz+20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1560 -62.19 -42.15 -20.04 -70.78 -67.48 0.89 8.33 H
2328 -58.47 -13 -45.47 -72.24 -65.67 111 10.46 H
3104 -57.68 -13 -44.68 -73.04 -65.79 1.29 11.55 H
3472 -57.28 -13 -44.28 -73.08 -66.21 1.35 12.43 H
5208 -53.42 -13 -40.42 -75.22 -62.50 1.66 12.89 H
6936 -48.51 -13 -35.51 -74.12 -56.62 1.73 11.99 H
H
Middle
1560 -62.24 -42.15 -20.09 -70.19 -67.53 0.89 8.33 Y,
2328 -59.03 -13 -46.03 -72.33 -66.23 111 10.46 Y,
3104 -57.55 -13 -44.55 -73.24 -65.66 1.29 11.55 \Y,
3472 -57.06 -13 -44.06 -73.24 -65.99 1.35 12.43 \Y,
5208 -53.52 -13 -40.52 -75.15 -62.60 1.66 12.89 \Y,
6936 -49.12 -13 -36.12 -74.28 -57.23 1.73 11.99 \Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

<Ant. 8+0>
LTE CA Band 2A+4A
LTE CA Band 2A+4A / 20MHz+20MHz / QPSK
Channel FTEAL:_E”; y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)

3447 -56.89 -13 -43.89 -73.08 -67.91 1.35 12.37 H
3742 -55.95 -13 -42.95 -74.06 -67.17 1.42 12.65 H
5170 -52.94 -13 -39.94 -74.89 -64.12 1.65 12.84 H
5613 -51.54 -13 -38.54 -74.62 -63.10 1.74 13.30 H
6894 -48.63 -13 -35.63 -74.26 -58.94 1.73 12.05 H
7484 -47.55 -13 -34.55 -73.99 -56.69 1.98 11.13 H

H

Middle

3447 -56.89 -13 -43.89 -73.08 -67.91 1.35 12.37 Y,
3742 -55.95 -13 -42.95 -74.06 -67.17 1.42 12.65 Y,
5170 -52.94 -13 -39.94 -74.89 -64.12 1.65 12.84 \Y,
5613 -51.54 -13 -38.54 -74.62 -63.10 1.74 13.30 \Y,
6894 -48.63 -13 -35.63 -74.26 -58.94 1.73 12.05 \Y,
7484 -47.55 -13 -34.55 -73.99 -56.69 1.98 11.13 \Y,

Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 B2-150f 24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE CA Band 2A+5A

LTE CA Band 2A+5A / 20MHz+10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1664 -62.88 -13 -49.88 -71.34 -70.68 0.93 8.72 H
2496 -58.70 -13 -45.70 -72.21 -68.25 1.15 10.69 H
3328 -57.81 -13 -44.81 -73.06 -68.57 1.33 12.09 H
3742 -57.40 -13 -44.40 -74.96 -68.62 1.42 12.65 H
5616 -51.90 -13 -38.90 -74.72 -63.46 1.74 13.30 H
7488 -46.94 -13 -33.94 -73.24 -56.08 1.98 11.12 H
H
Middle
1664 -63.60 -13 -50.60 -71.47 -71.40 0.93 8.72 Y,
2496 -58.80 -13 -45.80 -72.52 -68.35 1.15 10.69 Y,
3328 -57.29 -13 -44.29 -73 -68.05 1.33 12.09 \Y,
3742 -56.96 -13 -43.96 -74.72 -68.18 1.42 12.65 \Y,
5616 -52.24 -13 -39.24 -74.92 -63.80 1.74 13.30 \Y,
7488 -47.19 -13 -34.19 -73.45 -56.33 1.98 11.12 \Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: B2-16 of 24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE CA Band 2A+7A

LTE CA Band 2A+7A / 20MHz+20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3742 -55.92 -13 -42.92 -74.03 -67.14 1.42 12.65 H
5052 -51.83 -13 -38.83 -73.83 -62.88 1.62 12.67 H
5613 -51.59 -13 -38.59 -74.67 -63.15 1.74 13.30 H
7484 -47.64 -13 -34.64 -74.08 -56.78 1.98 11.13 H
7578 -48.52 -13 -35.52 -74.48 -57.63 2.00 11.12 H
10104 -44.42 -13 -31.42 -74.23 -53.24 2.40 11.22 H
H
Middle
3742 -55.78 -13 -42.78 -74.09 -67.00 1.42 12.65 Y,
5052 -52.78 -13 -39.78 -74.41 -63.83 1.62 12.67 Y,
5613 -51.92 -13 -38.92 -74.66 -63.48 1.74 13.30 \Y,
7484 -47.65 -13 -34.65 -74.04 -56.79 1.98 11.13 \Y,
7578 -48.43 -13 -35.43 -74.35 -57.54 2.00 11.12 \Y,
10104 -43.76 -13 -30.76 -74.15 -52.58 2.40 11.22 \Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE CA Band 2A+12A

LTE CA Band 2A+12A / 20MHz+10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1408 -61.50 -13 -48.50 -70.92 -68.33 0.85 7.68 H
2112 -58.56 -13 -45.56 -71.46 -67.65 1.06 10.16 H
2816 -58.03 -13 -45.03 -72.39 -67.88 1.23 11.08 H
3744 -57.02 -13 -44.02 -74.59 -68.24 1.42 12.65 H
5616 -51.47 -13 -38.47 -74.49 -63.03 1.74 13.30 H
7488 -47.18 -13 -34.18 -73.48 -56.32 1.98 11.12 H
H
Middle
1408 -62.71 -13 -49.71 -70.91 -69.54 0.85 7.68 Y,
2112 -59.92 -13 -46.92 -71.7 -69.01 1.06 10.16 Y,
2816 -58.29 -13 -45.29 -72.61 -68.14 1.23 11.08 \Y,
3744 -57.05 -13 -44.05 -74.82 -68.27 1.42 12.65 \Y,
5616 -51.29 -13 -38.29 -73.97 -62.85 1.74 13.30 \Y,
7488 -46.68 -13 -33.68 -72.94 -55.82 1.98 11.12 \Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: B2-18 of 24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE CA Band 2A+13A

LTE CA Band 2A+13A / 20MHz+10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1555 -62.74 -13 -49.74 -71.36 -70.16 0.89 8.31 H
2333 -58.52 -13 -45.52 -72.26 -67.87 111 10.47 H
3110 -57.77 -13 -44.77 -73.14 -68.04 1.29 11.56 H
3742 -57.05 -13 -44.05 -74.61 -68.27 1.42 12.65 H
5613 -51.63 -13 -38.63 -74.64 -63.19 1.74 13.30 H
7484 -46.81 -13 -33.81 -73.14 -55.95 1.98 11.13 H
H
Middle
1555 -62.94 -13 -49.94 -70.88 -70.36 0.89 8.31 Y,
2333 -59.09 -13 -46.09 -72.39 -68.44 111 10.47 Y,
3110 -57.18 -13 -44.18 -72.9 -67.45 1.29 11.56 \Y,
3742 -56.99 -13 -43.99 -74.75 -68.21 1.42 12.65 \Y,
5613 -52.09 -13 -39.09 -74.76 -63.65 1.74 13.30 \Y,
7484 -47.07 -13 -34.07 -73.35 -56.21 1.98 11.13 \Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE CA Band 2A+66A

LTE CA Band 2A+66A / 20MHz+20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3474 -56.40 -13 -43.40 -72.84 -67.48 1.36 12.44 H
3744 -55.78 -13 -42.78 -73.9 -67.00 1.42 12.65 H
5208 -52.76 -13 -39.76 -74.72 -63.99 1.66 12.89 H
5616 -50.88 -13 -37.88 -73.97 -62.44 1.74 13.30 H
6942 -48.33 -13 -35.33 -74.2 -58.58 1.73 11.98 H
7482 -46.95 -13 -33.95 -73.4 -56.10 1.98 11.13 H
H
Middle
3474 -55.28 -13 -42.28 -72.1 -66.36 1.36 12.44 Y,
3744 -55.90 -13 -42.90 -74.22 -67.12 1.42 12.65 Y,
5208 -53.20 -13 -40.20 -74.99 -64.43 1.66 12.89 \Y,
5616 -52.07 -13 -39.07 -74.82 -63.63 1.74 13.30 \Y,
6942 -48.77 -13 -35.77 -74.18 -59.02 1.73 11.98 \Y,
7482 -47.52 -13 -34.52 -73.91 -56.67 1.98 11.13 \Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE CA Band 4A+5A

LTE CA Band 4A+5A / 20MHz+20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1666 -62.93 -13 -49.93 -71.4 -70.73 0.93 8.73 H
2496 -59.07 -13 -46.07 -72.58 -68.62 1.15 10.69 H
3328 -58.34 -13 -45.34 -73.59 -69.10 1.33 12.09 H
3447 -57.45 -13 -44.45 -73.01 -68.47 1.35 12.37 H
5170 -53.85 -13 -40.85 -75.6 -65.03 1.65 12.84 H
6894 -48.50 -13 -35.50 -73.88 -58.81 1.73 12.05 H
H
Middle
1666 -63.87 -13 -50.87 -71.74 -71.67 0.93 8.73 Y,
2496 -58.49 -13 -45.49 -72.21 -68.04 1.15 10.69 Y,
3328 -57.61 -13 -44.61 -73.32 -68.37 1.33 12.09 \Y,
3447 -56.66 -13 -43.66 -72.61 -67.68 1.35 12.37 \Y,
5170 -53.97 -13 -40.97 -75.51 -65.15 1.65 12.84 \Y,
6894 -49.24 -13 -36.24 -74.19 -59.55 1.73 12.05 \Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE CA Band 4A+7A

LTE CA Band 4A+7A /| 20MHz+20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3447 -56.55 -13 -43.55 -72.74 -67.57 1.35 12.37 H
5052 -50.88 -13 -37.88 -72.88 -61.93 1.62 12.67 H
5170 -53.27 -13 -40.27 -75.22 -64.45 1.65 12.84 H
6894 -48.90 -13 -35.90 -74.53 -59.21 1.73 12.05 H
7578 -48.37 -13 -35.37 -74.33 -57.48 2.00 11.12 H
10104 -44.29 -13 -31.29 -74.1 -53.11 2.40 11.22 H
H
Middle
3447 -56.48 -13 -43.48 -73.06 -67.50 1.35 12.37 Y,
5052 -51.77 -13 -38.77 -73.4 -62.82 1.62 12.67 Y,
5170 -52.89 -13 -39.89 -74.63 -64.07 1.65 12.84 \Y,
6894 -49.30 -13 -36.30 -74.5 -59.61 1.73 12.05 \Y,
7578 -48.17 -13 -35.17 -74.09 -57.28 2.00 11.12 \Y,
10104 -44.00 -13 -31.00 -74.39 -52.82 2.40 11.22 \Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE CA Band 4A+12A

LTE CA Band 4A+12A / 20MHz+20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1406 -60.41 -13 -47.41 -69.83 -67.23 0.85 7.67 H
2109 -58.26 -13 -45.26 -71.1 -67.35 1.06 10.15 H
2812 -57.80 -13 -44.80 -72.15 -67.65 1.22 11.07 H
3447 -57.14 -13 -44.14 -712.7 -68.16 1.35 12.37 H
5170 -53.56 -13 -40.56 -75.31 -64.74 1.65 12.84 H
6894 -48.73 -13 -35.73 -74.11 -59.04 1.73 12.05 H
H
Middle
1406 -62.60 -13 -49.60 -70.8 -69.42 0.85 7.67 Y,
2109 -60.06 -13 -47.06 -71.79 -69.15 1.06 10.15 Y,
2812 -57.84 -13 -44.84 -72.14 -67.69 1.22 11.07 \Y,
3447 -57.02 -13 -44.02 -72.97 -68.04 1.35 12.37 \Y,
5170 -53.74 -13 -40.74 -75.28 -64.92 1.65 12.84 \Y,
6894 -49.26 -13 -36.26 -74.21 -59.57 1.73 12.05 \Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE CA Band 4A+13A

LTE CA Band 4A+13A / 20MHz+20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1555 -61.22 -13 -48.22 -69.84 -68.64 0.89 8.31 H
2333 -52.41 -13 -39.41 -66.15 -61.76 111 10.47 H
3110 -57.36 -13 -44.36 -72.73 -67.63 1.29 11.56 H
3447 -56.80 -13 -43.80 -72.36 -67.82 1.35 12.37 H
5171 -53.57 -13 -40.57 -75.32 -64.75 1.65 12.84 H
6894 -48.57 -13 -35.57 -73.95 -58.88 1.73 12.05 H
H
Middle
1555 -62.22 -13 -49.22 -70.16 -69.64 0.89 8.31 Y,
2333 -57.05 -13 -44.05 -70.35 -66.40 111 10.47 Y,
3110 -57.30 -13 -44.30 -73.02 -67.57 1.29 11.56 \Y,
3447 -56.89 -13 -43.89 -72.84 -67.91 1.35 12.37 \Y,
5171 -53.94 -13 -40.94 -75.49 -65.12 1.65 12.84 \Y,
6894 -49.18 -13 -36.18 -74.13 -59.49 1.73 12.05 \Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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